V/sl:i r8 2HP.AIRCOMPRESSOR Model MAC2200

b & A

IMPORTANT — To assure product SAFETY
and RELIABILITY, repairs, maintenance or
adjustments should be performed by
MAK ITA Service Centers or other qualifiad
service organizations. Always use MAKITA
replacement parts.

37 (SNUG)
Part Qty. Part Qty.
Fig. No. Used Description Fig. No. Used Description
1 CAC-1080 1 TOOL TRAY 21 AC-0253 1 SOLBERGFILTER3/BNPT
2 AC-0233 1 REARSHROUD 22 MA-4150 1 SAFETYVALWVE
3 35-055-LN 2 HEXNUT 1/4-2 QUNG 23 SSWV-T 367 Py STRANREUEFBUSHING
4 CAC-1121 2 BRACKETSHROUD 24 CAC-1419 1 PRESSURESVYWITCHCOVER
5 AC-0234 1 PUMPASSEMBLY 25 SSF-1001-1 2 SCREW10-32
6 SSP-6030 1 CONNECTORMALE 1/14NPT 27 DAC-180 1 PRESSUREREGULATOR
7 SSP-7813 2 3/8"NUT SLEEVE Ass'y 28 AC-0266 2 GAUGE(200PSI) 1/8"
8 AC-0241-1 1 OUTLETTUBE 29 S5P-513 2 NIPPLE 1/4%1/4x1.5
9 SS5F-3156 2 SCREW 30 AC-0197-2 1 MANIFOLDSWITCH
10 AC-0078 1 SHROUDFRONT 31 SUDL-403-1 1 POWER CORDAss'y
12 AC-0261 1 GRIPHANDLE 32 AC-0155 1 PLATE
13 SSP-7811 2 1/4"NUT SLEEVEAss'y 33 SSN-8001 2 NYLONFASTENER
14 S5-8553 1 CONNECTORBODY 34 S5SP-6021 1 BUSHNGREDUCER
15 CAC4290-3 1 CHECKVALVE 35 AC-0276 1 ORAINVALVE
16 AC-0240 1 TusE 36 AC-0403 1 HEADCOVER
17 ACG-19 3 ISOLATOR 37 SSF-607 4 SCREW
18 ACG-18 2 SADDLEMOUNTCUP
19 91805680 2 SCREW1/4-20x.75 ACCESSORIES
20 SS5T-5314-1 4 RUBBERBUMEER 400 036003-1 1 COUPLER, 1/4-18 NPT




PUMP/MOTOR ASSEMBLY

KEY

TORQUE

55

100 to 1201n. Lbs.

56

100 to 120 In. Lbs. |

66

100 to 1201n. Lbs.

69

100 to 1201n. Lbs.

70

50to 60 In. Lbs.

42to 43_[n. Lbs.

Assemble connecting rod so
_that the outside of rod is
flush with cutside of bearing.

_— POSITION LOCATION MARK
TOWARD THE MOTCR

69
Part Qty. Part Qty.
Fig. No. Used Description Fig. No. Used Description
54 AC-0238 1 HEAD 65 AC-0140 1 ECCENTRIC BEARINGAss'y
55 S5F-589 2 STUD1/4-20x%1.125 66 SSF615 1 SCREW 1/4 -20 UNC-2A
56 SSF-827 2 SCREW 1/4 -20x 1.125 67 AC-0108 1 FAN
ar ACG-45 1 O-RING 69 SSF-586 1 SCREW 1/4-20 UNC x .75
58 AC-0032 i VALVE PLATE Ass'y 70 55F-315841 1 SCREW 10-24 x . 75T25 TORX
59 S5G-8156 1 O-RING 73 DAC-161 1 SHIM
60 KK-4€35 1 PISTON/CYLINDER Kit * KK-4315 1 PRESSURE RELIEF VALVE
(Incl. Fig. 57,5980& 70) o AC-0281 1 AIRFILTER REPLACEMENT
62 MO-B045 1 MOTOR

2Model MAC2200

12-97



